PowerTech 6.8 L ENGINE

6068TEM75 (HE)

! | 3 v 2 [*Wsz3689 |ea| 1ia | % | |
OPTTONS SHOWN I 10ME I st DLSCRIPTION I cn;ix:xno: Immvxv;v;-ml APPROVED
OPTION GROUP_NAME
1102_RE59332 ROCKER ARM COVER, FRONT FILL
[299_RES5TT6| NO OIL FILL
D LLREIE00S CRAMSHATT PULLEL 168m DA FOR CENTER-OF -GRAVITY OR WEIGHT INFORMATION D
:gggs%ggggf FFLLYY"",;*HEEEELL'Holuls.'s"fn SOACE C#LBUTLCHHS REFER TO THE ENGINE PERFORMANCE CURVE(S).
1670_RE521818 FUEL INJECTION PUMP
[ TBH_RE521204 AIR_INLET
1945_RE502536 OIL PAN :
2001 _RE58175 WATER PUMP PULLEY FAN HEIGHT mm/in
2150_RE520875 THERMOSTAT COVER
| 2206_RE502827 THERMOSTAT | -
2399_RE59786 NO FAN DRIVE
240N_RE502537 FAN BELT WITH BELT GUARD
2509_RE597125 NO FAN
2699S_RE59760 NO BLOCK HEATER ORIGIN - CENTERLINE OF
2102_RE50254] NO HEAT EXCHANGER CRANKSHAFT AT REAR FACE OF BLOCK
2839_RE502542 EXHAUST MANIFOLD Q
2915C_RE501631 VENT_HOSE +1
C 3006_RE10964 STARTING MOTOR, 12V _NIPPONDENSO R4 C
3138_RE500779 ALTERNATOR - 12V, 65 ANP
35BU_RES515158 FUEL FILTER
3615_RE506677 FRONT PLATE
3T17_RE515606 PUMP, FUEL
3999_RE59829 NO THERMOSTAT HOUSING " "
4035_RE504553 DIPSTICK TUBE - LEFT SIDE .. S
4311_RE502805 STARTING AID - 12V AIR HEATER D
4412_RE502557 TIMING GEAR COVER
Ry 4613_RE507151 BLOCK 2 ® o <+
4T12_RE506346 CRANKSHAFT . |
4820_RE507801 CONNECTING RODS AND PISTONS ]
4902_RE59334 VALVE ACTUATING =
5001 _RE57163 OIL_INTAKE 5 10 &
5107_RE59335 CYLINDER HEAD, MEDIUM SWIRL N s P
5202_RE59502 AUXILIARY DRIVE 3
8 5399_RE509683 NO FUEL HEATER » o
5T09_RE504712 WATER PUMP_INLET -
5902_RE59755 OIL COOLER - 7 PLATE 125 250 ° 3
099_RE60169 NO AUX DRIVE PULLEY ° o, =
202_RE59734 ALTERNATOR MOUNTING 115 SCALE 1
6310_RES515224 LOW PRESSURE LINES =*
6403_RE50015 EXHAUST ELBOW - DRY »1
SLW_RE521205 TURBOCHARGER
_| 698_RE500556 NO TEMPERATURE SWITCH
T12_RE515885 SENSORS
895_RE508945 DAMPER
6901 _RE59440 SERTAL NUMBER PLATE
7499_RE59T6 NO A7C MOUNTING
7699_RE60160 NO OIL PRESSURE SWITCH
8020_RE502546 PUNP, SEA WATER S IR
8155 RE521314 FUEL FILTER SEE DCTAILS il DEERE & COMPANY
A 8499 _RE500757 NO WIRING HARNESS 'f'ﬂ%,; MOLINE. ILLINOIS 61265 A
8699 _RE59784 NO FAN PULLEY [ WODIL_f_JaooEL e RS [TOCAT ION/ASSENBLY DRAWING
8T12_RE502596 BELT TENSIONER, MANUAL | RESTRICTED | 1.2+ | = 16.8L (CDGOGBTFHTS)
8855_RE515493 OIL FILTER - HIGH MOUNT DR AL__{ oW RV T T
9826 _RE518085 ENGINE HANGER STRAP LIS S OSMARDd | € RE523689 AR
SOURC ING c?og:p ﬁljé‘lﬂ r.ng |METRIC|WG|_"|']'G"."| @_G | n:é
4 | 3 . /|\ e 2 | | Pro/ENGINEER

Marine Engine Installation Drawings

6068TFM75_HE-01

April 2004




PowerTech 6.8 L ENGINE

6068TEM75 (HE)

4 | 3  ["Rtsaseee [wow| 2 | % | !
[ zome T s DESCRIPTION | cuawee oo Joatcerrrvm-on] — aephoved
CUSTOMER INSTALLATION POINTS e
ITEM [SHEET NAME REMARKS
o | 2 s Thr TURBo TRLET CUSTOMER INSTALLATION POINTS b
Al2 3 |AIR - STARTING AID PORT 7/8 - 14 UNF-2B ITEM |SHEET NAME REMARKS
A3 3 |AIR - PRESSURE PORT - PLUGGED 178 - 21 NPS MOIS | 7 [MOUNTING HOLES - ACCESSORY 24 MI0 X 1.50-6H ¥ 18.5
BRI 3 |BRACKET - REAR LIFT STRAP MOI6 | 7 |MOUNTING HOLE - ACCESSORY M2 X 1.15-6H v 22
BR2 5 |BRACKET - FRONT LIFT STRAP MOIT | 7 |MOUNTING HOLES - ACCESSORY 3X MI0 X 1.50-6H ¥ 18.5
col 4 |COOLANT - HEATER SUPPLY MI8 X 1.5 MOI8 | 7 |MOUNTING HOLE - ACCESSORY M2 X 1.15-6H ¥ 22
— | co2 3 |COOLANT - HEATER RETURN MI8 X 1.57 14.5 O-RING PORT MO19 | 6 |MOUNTING HOLES - FAN —
03 3 |COOLANT - BLOCK HEATER I 5/8 - 12 UN-2B MO20 | 4 |MOUNTING HOLES - FLYWHEEL
04 6 |COOLANT - INLET MO2 1 6 |MOUNTING HOLES - DRIVE PULLEY
€05 6 |COOLANT - OUTLET MO22 | 3 |MOUNTING HOLES 3X MI0 X [.5-60 ¥ 18.5
06 7 |COOLANT - TEMP. WARNING SWITCH 172 - 14 NPS M023 | 7 |MOUNTING HOLES - ACCESSORY 3X MI2 X [.75-60 ¥ 25
o1 5 |COOLANT - TEMPERATURE SENSOR MO24 | 5 |MOUNTING HOLE - ACCESSORY Mid X2 -6H9 23
C|[ cos 3 |COOLANT - HEATER/OUTLET OPTIONAL |1 5/8 - I2 UN-28 oP1 5 |0IL PRESSURE PORT 6X 1/8 - 21 NPTF C
DRI 4 |DRIVE - AUXILLARY SEE OPTION DRAWING op2 5 |OIL - TURBO DRAIN
ELI 5 |FUEL INJECTION PUNP SEE OPTION DRAWING VEI 3 |VENT TUBE
£L2 6 |ALTERNATOR SEE OPTION DRAWING
EL3 |3 OR 5|STARTING MOTOR SEE OPTION DRAWING
ELd 7 |MAG PICKUP M20 X 1.5 - 6H
P[5 |3 on s[enTrERY TemiAL CUSTOMER SERVICE POINTS &
X1 5 |EXHAUST OUTLET |
i 3 [FUEL - INLET ITEM [SHEET NAME REMARKS T
L2 T [FUEL - LEAKOFF - REAR | 3 |OIL FILL - ROCKER ARM COVER 20 MM REMOVAL CLEARANCE %
FL3 7 FUEL - LEAKOFF - FRONT 1A 3 OIL FILL - RIGHT SIDE 20 MM REMOVAL CLEARANCE >
MO 3 MOUNTING HOLES AX M16 X 2.00-6H ¥ 31.5 1B 5 OIL FILL - LEFT SIDE 20 MM REMOVAL CLEARANCE §
B | w2 6 |MOUNTING - DOWEL HOLES 2X B15.926 £ 0.025 [.627x.0017 |2 3,5 |OIL DRAIN ||
MO3 3.5 |MOUNTING HOLES 6X M2 X 1.75-6H ¥ 22 3 3 OIL FILTER 25 MM REMOVAL CLEARANCE 33
MO4 6 MOUNTING HOLES - FAN 4 5 DIPSTICK - LEFT SIDE 275 MM REMQVAL CLEARANCE SF
Vo5 1 [WOUNTING HOLES - ACCESSORY W0 X 1 506h T 183 m 3 |DIPSTICK - RIGHT SIDE 275 MM REMOVAL CLEARANCE 3%
MO6 S |MOUNTING HOLES - SPEED CTRL BRKT |2X MI0 X I.50-6H ¥ 18.5 5 3 |FUEL FILTER DRAIN 5 MM _REMOVAL CLEARANCE -2
MOT 3 |MOUNTING HOLES - ACCESSORY 2X M8 X 1.25-6H ¥ 14 (BLOCK) 6 5 |COOLANT DRAIN [/4 - 18 NPTF; 10 NN REM. CLEARANCE | [
[ vos 5 [WOUNTING HOLE - ACCESSORY i X 2 - hT 23 7 3 |OIL COOLER WATER DRAIN MI2 X 1.5; 25 MM REM. CLEARANCE
M09 4 |MOUNTING HOLES
MOI0 | 3.5 |MOUNTING HOLES - OIL FILL 4X M8 X 1.25-6H ¥ 15 (BLOCK)
MO1 | 3 |MOUNTING HOLES - FLYWHEEL HOUSING
MOI2 | 5 |MOUNTING HOLE - ACCESSORY MIO X 1.50-6H ¥ 18.5
o | [MOr3 |5 [MOUNTING HOLES - ACCESSORY 2X MI0 X 1. 50-6H ¥ 18.5 A
MOI4 | 3 |MOUNTING HOLE - ACCESSORY MI2 X 1.50-6H ¥ 22
T[™™ Re523689  [weso] &
4 e[ =" &9 | 7
4 | 3 L1 I I L1 2 | Pro/ENGINEER
Marine Engine Installation Drawings 6068TFM75_HE-02 April 2004




PowerTech 6.8 L ENGINE

6068TEM75 (HE)

! | 3 V. 2 [*™REsae89 [nem] 5s | % | I
[Lzone [ s OLSCRIPTION ] cnawot 0oc Joatecrirrun-ani] — aproved
L1 [ xxx_ [ xxx__ |
—_ ——— - o = D
© Lanl ~r~o ~— o~ o~ o~
bt = -2 s == 2
(-] '; SV = N — N ~m
— = = 0 o ©® = o o
o ~ LNy _— o - (X}
= o - -~ w o ~
RFOB -FFOB
. —
\_, ==
MO7 L # A2
= ] I 1
i — D 2 —
420.9 1171 e s E/ 1089 1161 C
]
355.3 [14] o MO 4
304 [12] 3 °o o 311121
s
o8 \ — )
i : M
& ’ -
GeD— -7 s
=i
0 (0] ”’g 0 [0] o
e
\ 54 (2] g
N a a all¢—esT 99 (4] d
MO10 , | n
~ o] 7
= — o/ MO3 -
— >2
>3
= o ©
= - oo
e a «© ©w
© D =
sl w0 ~
A
120 | ParT weBER VERS 108 L i}
¢l RE 523689 [ Reao | &
rug |u[],mc|uam|a--v’vz-<l;$-u| @_6 | ;nv
4 | 3 I L1 ] /|\ L —— 2 | Pro/ENGINEER

Marine Engine Installation Drawings

6068TFM75_HE-03

April 2004




PowerTech 6.8 L ENGINE

6068TEM75 (HE)

4 | 3 V. 2 ["MEsasess [wem|are | w | '
[ 2one T swu OESCRIPTION [ cnanst soc Joatecrmrmom]  aperoveo
[ xxx | |
D D
= — <
© = - =2 -
-_— o ™ —
= = S=2 =R ~
—_ —_ — o ~O ~
= o s -_= -
- o o~ w _—— ag]
o ENGINE L
461.9 118) —_|
443.9 [17] e
C TOP OF CYLINDER HEAD . o MOS C
422.9 [17]
376.9 [15] = T
MO20
— <+
D = E
0 [0] = © =l
< - 3
CRANK < N <
S, | | S
B | [ |
W09 I 23.5 111 2
0 -~
fol ot
SCALE 2:5 >3
Col I
o~ =
—0 =
=
§V (=4
A w A
CRANKSHAFT  ROTATION
SIZC | PART wwe(R ER§ 108 "y
e RE523689 [ Reao | %
f’“S |M[TRIC|W““|“""§'(';‘-"|@-€ | rl“
4 | 3 B —— /|\ L1 2 I Pro/ENGINEER

Marine Engine Installation Drawings 6068TFM75_HE-04

April 2004



PowerTech 6.8 L ENGINE

6068TEM75 (HE)

4 | Vi 2 [™Wesosese [mw] 5] % | !
[ 2one T swm OLSCRIPTION [ cnawot ooc Joatecrmr-meom] — aperoveo
| | x| xxx |
g = - <
D = 3 & = s = = D
- = - & Z = = -
3 - - - - 2 s -
o @0 - o~ (=1 o o
—_ ~ [r-3 w - o —_ Lagd
FFOB RFOB
619.4 [24)
0 PR
o o o ©
¢ cor 5 o] o o0 O EXl C
e — S 25 /940 Cor2)
310.9 [12] EL5
247 110]
| T
180.9 (7] ‘: =
- B K-
ELI
/
Y= s K
0 [0l | 2 0 [0] 396 [16] g”!
4.5 1] < PILOT & S
51 (2] ° S
99 [4] : 2
B |
_ \ -
254.1 [IO]M e et \. 1=
261.7 110] — g
Gion) E
s = ® So°o o = =S = =
o o~ o~ NN N —_—— — [—py— — —
- - - D - v - o (=21 (-]
= - e 8’3« ©2 ® = <
@ —_— ~ @0 WO el L)
A > 3 2 A
™™ RE523689 [Ffem] %
f‘“s ||‘[TR|C|‘“”|W".¥E—"| @'6 | ;‘IIé
T T T AT T 11
4 T 2 I Pro/ENGINEER

Marine Engine Installation Drawings

6068TFM75_HE-05

April 2004




PowerTech 6.8 L ENGINE

6068TEM75 (HE)

4 | 3 2 [™“REsasess [Reao| &s [ % | !
[ aone [ s DESCRIPTION ] chanct oo Joarerimr-un-om] APPROVED
[ xxx [ xxx ]
D D
- <
= 2
I~
- oSO N
o=o
- 2=
o ENG INE B
EL? o €05
€04
461.3 [18]
‘ MO4 C
{ MOI19 )
s
o
- VoI <+
o —
37.9 (2] e 46 2] i
0 [0] / / / 0 [0] ﬁ
s
65 [3] o) CRANK b
99.1 [4] ) LCRANK S
8 s
MO2 [ =)
I
S g MO21 -
o=
>3
© © = © o
— — — —_— Ny
)
_o =3 0 —=
- e
puid 2;8
A = A
F]™ ™ Res23689 [fcio | %
futs |M[TRIC|MW|”?‘?."|©-6 | é.;"
4 | 3 O I LI 1] 2 I Pro/ENGINEER

Marine Engine Installation Drawings

6068TFM75_HE - 06

April 2004




PowerTech 6.8 L ENGINE

6068TEM75 (HE)

! | V. 2 ["Rtsozess  [men] e ] ¥ | |
[ 2one T swm OLSCRIPTION [ cnawot ooc Joatecrmr-meom] — aperoveo
L1 o | x|
b D
< © s -
> - - =
o o Nz =
& > S = -
@ - o —_ o
]
: { [ = _ :
1 =)
181.4 (7] \H: 244.8 1101
(AI2) | |
153.7 [6] °
9.4 5] FL2
ENG I NE
O O O @) O | ——42.5 [2]
- 0 (0] N \ ® 0 101 <+
E [ —
69 131 i
6.1 o o 2
86.1 [3] 3
w
il [le 2
B
i / 289.6 [11] En
NOI8 B
3t
=
= = = = s = = =SS
22 b b - - - - e
N o - - - - e
. . . . vy @0 ~m
=2l vy ~ o _ o - - @0
I 7 & = & =
A A
™™ RE523689 [feao ] ¥
f‘“S |unmc|uaan|w-vé-a-u| @'6 | f‘/'é
| C I T T T AT T T 17
4 T 2 | Pro/ENGINEER

Marine Engine Installation Drawings

6068TFM75_HE-07

April 2004




PowerTech 6.8 L ENGINE

6068TEM75 (HE)

T v | e [
! | Vi 2 "REs23689 | o0 818 | ¥ | [
[ 2one | swm DESCRIPTION [ cnanct ooc Joatecrirrmeon] — aeerovio
L1 o | x|

‘ \*.4 .i:‘ﬁy/
s/
4 1

D
<2 b > g
4 DU
% <U{ZS s
72 7 i S
AR = & R
i
A2 N
A ==~ W
A : (o b7 r\
| J L 2 (s /
H\ W . \ \ K] L
R I o\ (0
] . < { )2 =
2 A 7 H = -~ 7 Z 3
sl T— d e’ ) Q
S N
vif> S— —" - A |
| =
i ¥ O AW NS
2
Y, \
AP N
Q

W

7
d

T

[x s oua] esocesiy ]

TT"™ Resezess R %
7 pemd == &= | 7
LI T T T AT T T T 7]
! | I 2 | Pro/ENGINEER

Marine Engine Installation Drawings

6068TFM75_HE-08 April 2004




